F2 Labs

16740 Peters Road

Middlefield, Ohio 44062

United States of America

www.f2labs.com CERTIFICATION TEST REPORT

Manufacturer:

Applicant:
Product Name:

Product Description:

Model:

FCC ID:

Testing Commenced:
Testing Ended:

Summary of Test Results:

Standards:

Current Products Corp.

1995 Hollywood Avenue
Pensacola, Florida 32505 USA
Same As Above

E-Wand ™

A retrofit device used to automate vertical and horizontal
window blinds.

CP180335E_01

2AJXX100619

2021-01-19

2021-08-18

In Compliance

The EUT complies with the EMC requirements when
manufactured identically as the unit tested in this report, including
any required modifications and/or manufacturer’s statement. Any

changes to the design or build of this unit subsequent to this
testing may deem it non-compliant.

e FCC Part 15 Subpart C, Section 15.247

e FCC Part 15.31(e)
e ANSI C63.10:2013
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Evaluation Conducted by:
Julius Chiller, EMC/Wireless Engineer

Report Reviewed by:
Ken Littell, Vice President of EMC

F2 Labs F2 Labs F2 Labs

26501 Ridge Road 16740 Peters Road 8583 Zionsville Road
Damascus, MD 20872 Middlefield, OH 44062 Indianapolis, IN 46268
Ph 301.253.4500 Ph 440.632.5541 Ph 317.610.0611

This test report may be reproduced in full; partial reproduction only may be made with the written consent
of F2 Labs. The results in this report apply only to the equipment tested.
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051816

Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

ADMINISTRATIVE INFORMATION

Measurement Location:
F2 Labs in Middlefield, Ohio. Site description and attenuation data are on file with the
FCC's Sampling and Measurement Branch at the FCC Laboratory in Columbia, MD.

Measurement Procedure:

All measurements were performed according to the 2013 version of ANSI C63.10 and
recommended FCC procedure of measurement of DTS operating under Section 15.247
and in KDB558074. A list of the measurement equipment can be found in Section 6.

Uncertainty Budget:

The uncertainty in EMC measurements arises from several factors which affect the
results, some associated with environmental conditions in the measurement room, the
test equipment being used and the measurement techniques adopted.

The measurement uncertainty budgets detailed below are calculated from the test and
calibration data, and are expressed with a 95% confidence factor. Note: Only
measurements listed below which relate to tests included in this Test Report are
applicable to it.

Measurement Range Expandgd Combingd
Uncertainty | Uncertainly
Radiated Emissions <1 GHz @ 3m +5.07dB +2.54
Radiated Emissions <1 GHz @10m +5.09dB +2.55
Radiated Emissions 1 GHz to 2.7 GHz +3.62dB +1.81
Radiated Emissions 2.7 GHz to 18 GHz +3.10dB +1.55
AC Power Line Conducted Emissions, 150kHz to 30 MHz +2.76dB +1.38

This Uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.

Document History

Document Number Description Issue Date Appé;)/ved
F2P24969A-01E First Issue 2021-08-18 K. Littell
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

2 SUMMARY OF TEST RESULTS

Test Name Standard(s) Results
Occupied Bandwidth CFR 47 Part 15.247(a)(2) / KDB558074 Complies
Conducted Output Power CFR 47 Part 15.247(b)(3) / KDB558074 Complies
Voltage Variations CFR 47 Part 15.31(e) Complies*
Conducted Spurious CFR 47 Part 15.247(d) / Part 15.207 / KDB558074 | Complies
Emissions

Radiated Spurious Emission | CFR 47 Part 15.247(d) / Part 15.209 / KDB558074 | Complies
Peak Power Spectral Density CFR 47 Part 15.247(e) / KDB558074 Complies

*Product was battery-operated (9VDC).
Requirements of 15.31 were met by using new batteries.

Modifications Made to the Equipment

None

051816
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Order Number:

F2P24969A

3 TABLE OF MEASURED RESULTS

051816

Report Number: F2P24969A-01E

Applicant: Current Products Corp.
Model: CP180335E_01

Test Low Channel Mid Channel High Channel
2.405 GHz 2.440 GHz 2.480 GHz
Conducted 1.13mW, 0.54dBm | 1.23mW, 0.90dBm

Output Power

1.14mW, 0.57dBm

Conducted
Output Power 1 Watt, 30dBm 1 Watt, 30dBm 1 Watt, 30dBm
Limit
EIRP W/5.19dBi | 5 26\ 5.76dBm | 3.74mW, 5.73dBm | 4.06mW, 6.09dBm
Antenna
EIRP Limit 4 Watts, 36dBm 4 Watts, 36dBm 4 Watts, 36dBm
Peak Power -15.35dBm -15.14dBm -14.57dBm
Spectral Density
Peak Power
Spectral Density 8dBm 8dBm 8dBm
Limit
-6dB Occupied 1.650 MHz 1.652 MHz 1.628 MHz
Bandwidth
-6dB Occupied
Bandwidth Limit = 500KHz = 500KHz = 500KHz
Page 6 of 56 Issue Date: 2021-08-18




Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

4 ENGINEERING STATEMENT

This report has been prepared on behalf of Current Products Corp. to provide
documentation for the testing described herein. This equipment has been tested and
found to comply with Part 15.247 of the FCC Rules using ANSI C63.10:2013 and
KDB558074 standards. The test results found in this test report relate only to the items
tested.
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051816

Order Number: F2P24969A

EUT INFORMATION AND DATA

Equipment Under Test:
Product: Window Controller
Model: CP180335E_01
Serial No.: None Specified
FCC ID: 2AJXX100619

Trade Name:
Current Products Corp.

Power Supply:
Battery-Operated (9VDC)

Applicable Rules:
CFR 47, Part 15.247, subpart C

Equipment Category:
Radio Transmitter-DTS

Antenna:
Internal 5.19dBi

Accessories:

Applicant: Current Products Corp.

Model: CP180335E_01

Device Manufacturer Model Number Serial Number
Laptop* Dell Latitude 7490 10075
Programmer Silicon Labs PCB4001 Rev. 03

*Indicates F2 Labs-supplied equipment.

Test Item Condition:

The equipment to be tested was received in good condition.

Testing Algorithm:

EUT was programmed to continuously transmit a modulated signal at 100% duty cycle
on a low, mid and high channel in the 2.4GHz band. Frequencies used were 2.405, 2.440
and 2.480 GHz. For conducted measurements the EUT was directly connected to the
measuring receiver. For radiated measurements, the EUT was placed in a semi-anechoic
chamber and measurements were made at 3m distance.
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Order Number:

F2P24969A

Applicant: Current Products Corp.
Model: CP180335E_01

6 LIST OF MEASUREMENT INSTRUMENTATION

2021-07-28

Equipment Type Asset Serial Calibration
quip yp Number Manufacturer Model Due Date
Number
Shielded Chamber . B83117-DF435-
2014 CL166-E AlbatrossProjects T261 UsS140023 2022-03-09
Temp/Hum. CL261 Extech 445814 04 2022-03-19
Recorder
Spectrum CL138 Agilent E4407B US41192779 | 2021-09-16
Analyzer Technologies
Receiver CL151 Rohde & Schwarz ESU40 100319 2022-07-08
Receiver CL204 Rohde & Schwarz ESR7 101714 2022-07-07
Antenna, JB3 CL175 Sunol Sciences JB3 A030315 2021-11-05
Combination
Horn Antenna CL098 Emco 3115 9809-5580 2022-01-08
Horn Antenna CL114 AH Systems, Inc. SAS-572 237 2023-07-30
Pre-Amplifier CL250 Com-Power PAM-118A 18040011 2022-07-07
Amplifier
w/Monopole & 18" | CL163-Loop | A.H. Systems, Inc. EHA-52B 100 2021-10-15
Loop
Low Loss Cable PE3C0666-252 /
Set -- Pasternack PE3C066-50CM None Spec. 2023-10-12
Software: EMC 32, Version 8.53.0 Software Verified: 2021-01-19 to 2021-01-21;
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

7 FCC PART 15.247(a)(2) - OCCUPIED BANDWIDTH

7.1 Requirements:
The 6dB bandwidth shall be greater than 500 kHz.

Bandwidth measurements were made at the low (2.405 GHz), mid (2.440 GHz) and upper
(2.480 GHz) frequencies with the resolution Bandwidth set at 30 kHz (video bandwidth
set at 100 kHz) while the span was set at 3 MHz. The bandwidth was measured using the
analyzer’s marker function.
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

7.2  Occupied Bandwidth Test Data

Test Date: 2021-01-19 Test Engineer: J. Chiller
, ) 5
Standards: CFR 47 Part 15.247(a)(2): Air Temperature: 20.6°C
- | KDB558074 Relative Humidity: 42%

Low Channel

% Agilent  11:58:57 Jan 19, 2621

I Trace/View

Ch Freq 2.485 GHz Trig Fres Trace

Occupied Bandwidth _- 2 3
x dB -6.80 dB

Clear Write

Max Hold

Min Hold

View

Occ BH ¥ Pwr Blank

2.2708 MHz X dB :
Transmit Freq Error 1! More
% dB Bandwidth 1. 1ot2
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Mid Channel

= Agilent  11:52:47 Jan 19, 2621 IFreqx’Channel
Ch Freq 2.44 GH=z Trig Fres Center Freq
Occupied Bandwidth | ] 2.44000000 GHz

Center 2.440000000 GHz
Start Freq
2437508080 GHz
Stop Freq
244256080 GHz
CF Step
SEA.BAGEAGE kHz
Auto Man
Freq Offset
z @.AARRARAG Hz

z # I|_|I E: H
. X ] Signal Track
Occupied Bandwidth Occ BH 7 Pur  99.00 1 || o

2.2788 MHz X dB 00 dE

Transmit Freq Error Scale Type
% dB Bandwidth 1.652 I Log Lin
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

High Channel

2 Agilent  11:53:35 Jan 19, 2021

Ch Fregq 2.48 GHz Trig Free

Occupied Eandwidth _-

Center 2.480000000 GHz

Ref 18 dBm Atten 28 dB

SH 1 #UBH 3@

pied Bandwidth Occ BH % Pur
2.2834 MHz X dB

Transmit Freq Error 144

Occ

% ¢dB Bandwidth

IFrequhanneI

Center Freq
2 8008088 GHz

StartFreq
247750806 GHz

StopFreq
248250000 GHz

CF Step
SRB.ARARAER kHz
Auto Man

Freq Offset
B.ABREAREA Hz

Signal Track
On 0ff

Scale Type
Log Lin
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

8 FCC PART 15.247(b)(3) —- CONDUCTED OUTPUT POWER

The EUT antenna port was fitted with an SMA connector and directly connected to the
input of the receiver. The peak power output was measured.

8.1 Requirements:
The peak power output shall be 1 watt (30 dBm) or less when using an antenna with a
gain of less than 6dBi. For antennas having a gain of more than 6dBi, the limit is reduced
by 1dB for every dB the antenna gain is over 6dBi.
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Order Number: F2P24969A

Applicant: Current Products Corp.

8.2 Conducted Output Power Test Data

Model: CP180335E_01

Test Date: 2021-01-20 Test Engineer: J. Chiller
_ CFR 47 Part 15.247(b)(3); Air Temperature: 20.3°C
Standards: - -
KDB558074 Relative Humidity: | 38%

051816
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Mid Channel
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

High Channel
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

9 FCC Part 15.247(d) — CONDUCTED SPURIOUS EMISSIONS
The EUT antenna port was fitted with an SMA connector and directly connected to the
input of the spectrum analyzer.

9.1 Requirements:
All Spurious Emissions must be at least 20dB down from the highest emission level
measured within the authorized band up through the tenth harmonic.

Spurious emissions measurements were made at the low, mid, and upper channels with
the appropriate spectrum analyzer impulse bandwidth. Additionally, 20dB down points
were measured for the low and high channels to verify band edge compliance.

051816
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

9.2 Conducted Spurious Emissions Test Data

Test Date(s): 2021-01-19; 2021-07-28; 2021-08-18 Test Engineer: J. Chiller
Standards: CFR 47 Part 15.247(d) / Part 15.207 Air Temperature: 20.6°C
' KDB558074 Relative Humidity: 38%

Lower Band Edge

= Agilent  12:19:43 Jan 19, 2621 Marker

Ref 18 dEm Atten 26 dB

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref Delta

Span Pair

Span Center

Off

More
1 of 2
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Upper Band Edge

2 Agilent  12:17:29 Jan 19, 2621 Marker

Atten 28 dB

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref Delta

Span Pair

Span Center

Off

More
1 of 2

A:\SCRENZ271.GIF file saved
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Low Channel, 0.009 MHz to 0.15 MHz

#5 Agilent  12:29:57 Jan 19, 2621 Trace/View

Ref 16 dBEm Atten 20 dB

Clear Write

Max Hold

o1 _|UBW/RBM Ratio
.::ié;'ﬁml 3@@@@@

Min Hold

View

i

Wi, "‘i""'-uhlkr'-

Blank

More

Stop 158 kHz 1 of 2

VEW 3 kHz Sweep 146.1 ms (481 ptsy
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Low Channel, 0.15 MHz to 30 MHz

Ref 18 dBm Atten 28 dB
Fe

Trace
2 3

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 of 2
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Low Channel, 30 MHz to 1000 MHz

5 Agilent  @6:30:34  Jul 28, 2021 Trace/View

B dBEm Atten 26 dB T s

2 3

Clear Hrite

Max Hold

1.800000000 GH=z

Min Hold

View

Blank

More
1of?
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Low Channel, 1 GHZ to 6 GHz

@ “RBN 100 kHz Marker 1 [T1 ]
VBN 300 kHz -5.19 dBr
Ref 10 dBm *Att 10 dB SNT 500 ms 2.4065000000 GHz
10 Marker 2 [T1](]
-46.89 dBr
L 4 _snenaponn caHz | IN
1 P 7
=0 - _10
=20 D1 —22 ¢Bm
PS
--30
.
2
Y B
-850 AC
- a0
| I| ! !
- 80
e'o
Start 1 GHz 500 vHz/ Stop 6 GHz
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Low Channel, 6 GHZ to 18 GHz

% “RBN 100 kHz Marker 1 [T1 ]
VBN 300 kHz -29.74 dBr
Ref 10 dBm “Att 10 dB SAT 1.2 s 7 -215600000 GHz
10 Marker 2 [T1(] l
-32_.19 dBr
L 2 ozzenhonn cHz|IN
Marker 3 [T1]]
=2 5082 dBr
=A‘ __]-C _G_w’ﬂvw\ Vo B
=ze DL —22 ¢Bm
[ PS
L 2 &
.
5 I8
- 50 AC
- a0
n ! ! | |
-—a0—
2
el
Start 6 GHz 1.2 Giz/ Stop 18 GHz

Date: 18.AUG.2021 10:48:34
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Low Channel, 18 GHZ to 26 GHz

@ *RBN 100 KHz
“ VBN 300 kHz

Ref 10 dBm *Att 10 dB SANT 800 ms

10

D1 —22 ¢Bm

Start 18 GHz 800 VHz/ Stop 26 GHz

Date: 18_.AUG.2021 10:49:13
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Mid Channel, 0.009 MHz to 0.15 MHz

- Agilent  13:15:58 Jan 19, 2621 Trace/View

Atten 20 dB Trace

2 3

Clear Hrite

Max Hold

Marker
9.000 kHz

~68.45 dBm Min Hold

View

'n
[ §
W R LA L o

L HIII" . '-"'-‘.-'-"'-.-""‘f-_-.""'r"'-..-'|h"*"1I-"""r.."I-..'.'r""'.-'.'h.-‘-.""‘r' '|'|'\'p~—"-'-"',|lﬂ"'| l,.n-''--.-'\-Il-n..-"'.---'\-. ,-.-'-,-lr"-."'-.""|L-"r-"-'-""-'H||r'-,'L-"|"-'"'-'.-'-"'--"'.-‘-'1‘r-‘p-'-".u"""'ﬁ""‘-.'.ll-""l"'—"l ) B I a n k

More
1 of 2

UBH 3 kHz  Sweep 1461 ms
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Mid Channel, 0.15 MHz to 30 MHz

Fw’r 18 dBm Atten 28 dB

Pe ' Meas Tools

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
1of 2
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Mid Channel, 30 MHz to 1000 MHz

i Agilent  @6:33:35 Jul 28, 2821 Peak Search

Atten 28 dB
Meas Tools

Next Pealk

Hext Pk Right

Ol _ Marker
dn | 542.651690 MHz

-5563 dBm Next Pk Lefi

Min Searct

Pk-Pk Searct

More
#UBM 300 kHz  Sweep 166.5 m ts) 1 of:
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Mid Channel, 1 GHZ to 6 GHz

% “RBN 100 kHz Marker 1 [T1 ]
VBN 300 kHz -5.37 dBr
Ref 10 dBm At 10 dB SNT 500 ms 2.440000000 GHz
10 Marker 2 [T1|]
.84 dBr
L P lzv.caninanalend| A|
1 B {
o |
=ze D1 —22 {Bm
PS
——3C
.
2
Y B
- 50 AC
- —aC
al
—-aCc
7]
—C
Start 1 Gz 500 \Hz2/ Stop 6 Giz

Date: 18.AUG.2021 10:50:39
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Mid Channel, 6 GHZ to 18 GHz

@ “RBN 100 KHz Marker 1 [T1 ]
VBN 300 kHz -26.14 dBr
Ref 10 dBm Attt 10 dB SANT 1.2 s 7 .321200000 GHz
1c Marker 2 [T1|]
-3%.36 dBr
. 2 1aso0p000 -z | I
Marker 3 [T1]]
1 P —4$_21 dar
=A‘ __]-G _7-m/|/|NWY\ G lz
mze oL 22 ¢Bm
4
S
v
L o
3 Te
- 50 AC
- a0
- I} 1 1
- a0
F2
-0
Start 6 GHiz 1.2 Gi=z2/ Stop 18 GHz

Date: 18.AUG.2021 10:51:49
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

Mid Channel, 18 GHZ to 26 GHz

<Q§%;> “ RBW 100 kHz
“ VBN 300 kHz

Ref 10 dBm *Att 10 dB SAT 800 ms

1]
=

——10

D1 —22 ¢dBm

Start 18 GHz 800 MHz/ Stop 26 Gz

NAadn- 140 ALI~A ANANA AaNn-ra.ar
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

High Channel, 0.009 MHz to 0.15 MHz

2 Agilent  13:19:49 Jan 19, 2621

Trace/View

Fw’r 18 dBm Atten 26 dB Trac
P
Clear Hrit
_ Max Hol
O |Marker

4En 1 9.000 kHz

-68.17 dBm Min Hol

Vie

Blan

Mor:

1 of

A:\SCREN283.GIF file saved
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

High Channel, 0.15 MHz to 30 MHz

s Agilent  06:41:33  Jul 28, 2821

Peak Search

Ref 1@ dBm Atten 28 dB
Pea Meas Tools
Next Peak
Next Pk Right
Marker g
20.466658 MHz
-65.03 dBm Next Pk Left
Min Search

Pk-Pk Search

More
1 of ¢
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

High Channel, 30 MHz to 1000 MHz

=i Agilent  86:42:50  Jul 28, 2821

Peak Search

Fef 18 dBm HAtten 28 dBE
F Meas Tool:
Next Pea
. Next Pk Rigt
Ol [Marker o

&n | 375675741 MHz

-56.04 dBm Next Pk Lef
Min Searc
Pk-Pk Searc
Mor
1 of

#\BW 300 kHz  Sweep 100.5 ms

051816
Report Number: F2P24969A-01E Page 35 of 56 Issue Date: 2021-08-18



Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

High Channel, 1 GHZ to 6 GHz

% “RBN 100 KHz Marker 1 [T1 ]
VBN 300 kHz -3.78 dBr
Ref 10 dBm At 10 dB SWNT 500 ns 2.480500000 GHz
10 Marker 2 [T1(]
—4A7_.71 dBr
. 4_osos00000 c=z|IN
]
1 P
=0 - _10
=ze D1 —22 ¢Bm
PS
30
.
A
v 3B
Rse AC
- a0
| | [ !
80
7
-0
Start 1 Gz 500 \Hz/ Stop 6 GHz

Date: 18.AUG.2021 10:53:38
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Order Number: F2P24969A

High Channel, 6 GHZ to 18 GHz

Applicant: Current Products Corp.

Model: CP180335E_01

% “RBN 100 KHz Marker 1 [T1 ]
VBNV 300 kHz -27.69 dBr
Ref 10 dBm Attt 10 dB SANT 1.2 s 7.437600000 GHz
10 Marker 2 [T1]]
4P _70 dBr
~C 2 _zaz7o00000 GHz| N
Marker 3 [T1]]
=2 -57.55 dBr
m __10 _7_'\|—NWVW\ G_Ilz
= D1 —22 {Bm
1
/ PS
30
— 2
-40 5
I8
- 50 A
3
\ 4
-0
1 | 1 ! ! | !
e
F2
—-C
Start 6 Giz 1.2 GHz/ Stop 18 Gz

Date: 18.AUG.2021 10:55:33
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

High Channel, 18 GHZ to 26 GHz

% “RBN 100 kHz
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10 RADIATED SPURIOUS EMISSION

The EUT antenna port was fitted with its integral antenna. Radiated emissions were
measured in a Semi-Anechoic Chamber. All emissions generated that fall in the restricted
bands per FCC Part 15.205 were examined.

10.1 Requirements:
All emissions that fall in the restricted bands defined in FCC Part 15.205 shall not exceed
the maximum field strength listed in FCC Part 15.209(a).
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10.2 Radiated Spurious Emission Test Data

Test Date(s): 2021-01-21 Test Engineer: J. Chiller
CFR 47 Part 15.247(d); Air Temperature: 21.3°C
Standards: ' : =
Part 15.209 / KDB558074 Relative Hum|d|ty: 38%

Notes: Plots are peak, max hold prescan data included only to determine what frequencies to
investigate and measure. The EUT was initially placed in a semi-anechoic chamber, and rotated
in all three orthogonal positions to maximize the emissions. Characterization measurements
were then performed to determine at which frequencies significant emissions occurred. These
graphs are shown below.

The equipment was fully exercised with all cabling attached to the EUT and was positioned for
maximum emissions. While the equipment was energized, the receiving antenna was scanned
from 1.0 meter to 4.0 meters in both vertical and horizontal polarities while the turntable was
adjusted 360 degrees to determine the maximum field strength. The tables of measured results
can be found below.

In the following plots, the black line indicates the active scan and the green line indicates the
PK/hold level with the EUT on. Emissions from the EUT were measured and listed in tables.
The plots are for reference only and the limit lines are not actual limit lines but merely a guide.

High Channel was found to be the worst-case emissions and the data presented is High
Channel.
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Radiated Band Edge, Vertical
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Measurements, Radiated Band Edge

051816
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Frequency in MHz
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MaxPeak
Frequency R Antenna . Reading Cable Loss & Antenna Emission Limit Margin
(MHz) Antenna Polarization |, .o | AZith (deg) |~ g 1)) Factor (dB) @Buvim) | @epvim) (dB)
2390.000000 H 140.00 70.00 39.2 0.7 39.90 74.0 -34.1
2400.000000 H 140.00 70.00 45.2 0.6 45.80 74.0 -28.2
2405.000000 H 140.00 70.00 89.9 0.6 90.50 - --
2480.000000 H 140.00 70.00 92.7 0.9 93.60 - --
2483.500000 H 140.00 70.00 52.9 0.9 53.80 74.0 -20.2
2490.000000 H 140.00 70.00 41.6 1.0 42.60 74.0 -31.4
Average
Frequency o Antenna . Reading Cable Loss & Antenna Emission Limit Margin
(MHz) Antenna Polarization | o oie | AZith (deg) |- gy Factor (dB) @Buv/m) | (@Bpvim) (dB)
2390.000000 H 140.00 70.00 26.4 0.7 27.10 54.0 -26.9
2400.000000 H 140.00 70.00 31.7 0.6 32.30 54.0 -21.7
2405.000000 H 140.00 70.00 86.5 0.6 87.10 - --
2480.000000 H 140.00 70.00 89.5 0.9 90.40 - --
2483.500000 H 140.00 70.00 39.0 0.9 39.90 54.0 -14.1
2490.000000 H 140.00 70.00 27.8 1.0 28.80 54.0 -25.2
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Applicant: Current Products Corp.
Model: CP180335E_01

Characterization Scan, 0.009 MHz to 0.15 MHz
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Characterization Scan: 30 MHz to 1000 MHz, Vertical
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Characterization Scan: 30 MHz to 1000 MHz, Horizontal
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*The 433 MHz spike shown in the above graph, is a separate 433 MHz intermittent
transmitter in the device.
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Applicant: Current Products Corp.
Model: CP180335E_01

Measurements, 30 MHz to 1000 MHz

Frequency Antenna A:é?;:ta Azimuth Reading Cg;ﬁ(itrcsm Emission Limit Margin
(MHZz) Polarization (degrees) (dBuVv) (dBuVv/m) | (dBupv/m) (dB)
(cm) (dB)
32.920000 V 100.00 0.00 26.3 -3.3 23.00 40.0 -17.0
40.080000 V 100.00 0.00 26.1 -8.8 17.30 40.0 -22.7
53.480000 V 100.00 0.00 25.3 -14.7 10.60 40.0 -29.4
80.000000 V 196.00 281.00 41.1 -14.8 26.30 40.0 -13.7
109.360000 H 162.00 21.00 25.8 -9.6 16.20 43.5 -27.3
111.280000 V 196.00 309.00 25.2 -9.4 15.80 43.5 -27.7
195.080000 V 100.00 294.00 25.7 -9.4 16.30 43.5 -27.2
197.600000 H 162.00 21.00 25.6 -8.9 16.70 43.5 -26.8
296.560000 V 100.00 0.00 26.1 -7.5 18.60 46.0 -27.4
296.560000 H 100.00 321.00 26.0 -7.5 18.50 46.0 -27.5
468.040000 H 100.00 205.00 31.1 -2.6 28.50 46.0 -17.5
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Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01
Characterization Scan: 1 GHz to 18 GHz, Vertical
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Measurements 1 GHz to 18 GHz

MaxPeak
Frequency L Antenna . Reading Cable Loss & Antenna Emission Limit Margin
(MHz) Antenna Polarization | o oeye, | A2t (@29} | vy Factor (dB) @Buv/m) | (@Bpvim) (dB)
4959.000000 H 140.00 70.00 61.2 -2.6 58.60 74.0 -15.4
7441.000000 H 140.00 29.00 53.5 2.2 55.70 74.0 -18.3
Average
Frequency L Antenna . Reading Cable Loss & Antenna Emission Limit Margin
(MHz) Antenna Polarization | o oeye, | AZth (@89} | gy Factor (dB) @Buv/im) | (@Buvim) (dB)
4959.000000 H 140.00 70.00 54.1 -2.6 51.50 54.0 -2.5
7441.000000 H 140.00 29.00 45.9 2.2 48.10 54.0 -5.9
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Characterization Scan: 18 GHz to 26 GHz, Vertical
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Characterization Scan: 18 GHz to 26 GHz, Horizontal
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11 FCC PART 15.247(e) — PEAK POWER SPECTRAL DENSITY (PSD)
Peak power spectral density measurements were performed.

11.1 Requirements:
The peak power spectral density shall not exceed +8dBm in any 3 kHz band during any
time interval of continuous transmission.

Power spectral density measurements were performed at a resolution bandwidth of 3
kHz (video bandwidth set at 10 kHz). The peak spectral densities were measured at the
low, mid, and upper channels.
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Applicant: Current Products Corp.

11.2 Peak Power Spectral Density Test Data

Model: CP180335E_01

Test Date(s): 2021-01-20 Test Engineer: J. Chiller
CFR 47 Part 15.247(e); Air Temperature: 21.1°C
Standards: ' ’ . -
KDB558074 Relative Humidity: 37%
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Mid Channel

051816
Report Number: F2P24969A-01E Page 52 of 56 Issue Date: 2021-08-18



Order Number: F2P24969A Applicant: Current Products Corp.
Model: CP180335E_01

High Channel
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12 TEST SETUP PHOTOGRAPHS

Radiated Spurious Emissions, Loop Antenna
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Radiated Spurious Emissions, Less Than 1 GHz

Radiated Spurious Emissions, Greater Than 1 GHz
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RF Output Power, Peak Power Spectral Density

Occupied Bandwidth
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